



Quick Minerals Group, LLC
311 East 72nd Street, Suite 12C
New York, NY 10021
+888-298-7768
quickminerals.us

PERFORMANCE GLASS BEAD

QUALITY CERTIFICATE

REFERENCE NO #	CYS-24861	CUST EXTERNAL PO #:	
PRODUCT:	PERFORMANCE GLASS BEAD		
BATCH NO :	24861	QM INVOICE NO:	
LOT NO :	24861	QM CODE:	#8
PALLET NO :			
BEAD SIZE :	#8 70-100mesh		

SIEVE ANALYSIS REPORT

DIAMETER (μm)	STANDARD RETAIN (%)	RESULT
>150	0--10	6.9
212--150	75--100	85.4
<150	0--15	7.7

GLASS BEAD	ABRASIVE GRAINS	TEST REPORT
SiO ₂	72.32	72.31
Fe ₂ O ₃	0.061	0.060
Al ₂ O ₃	2.40	2.3
CaO	7.51	7.52
MgO	1.35	1.33
K ₂ O	1.20	1.1
Na ₂ O	14.31	13.89
Specific Gravity	2.4-2.6	2.51



Quick Minerals Group, LLC
311 East 72nd Street, Suite 12C
New York, NY 10021
+888-298-7768
quickminerals.us

PERFORMANCE GLASS BEAD

Refractive index	≥1.5	1.51
Spherical beads (%)	>80	82.2
Color	Translucent	Translucent
Hardness	6-7 (Moh's Scale)	6-7(Moh's Scale)
HS Code	70182000	70182000
HEAVY METALS	STANDARD	BATCH ID <u>24861</u> TEST REPORT
Arsenic (As)	<50ppm	nd
Lead (Pb)	<100ppm	19ppm
Antimony (Sb)	<100ppm	28ppm

Glass bead contents contain less than 75 ppm Arsenic, and less than 100 ppm Lead pursuant to the California Health and Safety Code Section 25258
40x50 lb. White Generic paper bags